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- Certificate No. 2321/9-2012 3
SWT _Advice No, A120926096
x0z] Test Report
STAHLWERK
THURINGEN according to ASTM AB
20 Stahiwerk Thitringen GmbH (swT)
as] Quality Assurance Department j’:ﬁ‘?
Kronacher Stralle 6 ’
07333 Untefwellenborn Abinsa S.A. dse C.V. .
Germany San Nicolas de los Garza
) Our Order No.: 2030630112 Av. Adolfo Lopez Materos km 6,
57 Your Order No.;  email dated 08.07. 66400 Monterrey
2012 MEXICO
802] Quiality: A572 GRADE 50
according to: ASTM A572 GRADE 50
Pos. Heat No.  Dimension Length Pieces Weight
fa18] 807 BO1 Bog BUs B13
004 25570 C10X15,3 480 in 234 85010 kg
004 25571 C 10X15,3 480 in 262 72 865 kg
004 25578 C10X15,3 480 in 72 20 255 ky
005 25555 C 10X20 480 in 20 7 295 kg
005 25563 C10X20 480 in 85 30875kg
006 25560 C10X25 480'in 90 40840 kg
007 25558 G 10X30 480 in 56 30275kg
Qo7 26559 C 10X30 480 in 21 11360 kg
008 25528 C 12X20,7 480 in 11¢ 41 810 kg
008 25528 C 12X20,7 480 in 140 52735 kg
0089 25526 C12X25 480 in - 40 18245 kg
009 25527 C 12X25 480 in 45 20470 kg
010 25541 C 12X30 4B0in 72 38935kg
Heat Analysis [%}
Heat No. Cc Si Mn P s N Al Nb vV Cr
BOT €7 c72 CT3 C74 CT5 [oF{:] . c77 CTR [#15:] [of:11]
max 0.20 0.40 0.049 0,050 £.050
min 0405 ’ .
25526 0.09 0.21 112 D018 0.025 0.008 0.603 0.014 0.008 0.07
25527 0.07 0.21 1.14 o018 0.024 - 0.007 0.004 0.013 0.009 0.07
25528 0.08 0,21 1.20 0.025 0.024 0.008 .D.003 0.016 0.009 0.08
25529 0.09 0.20 1.16 0.022 0.026 0.009 0.003 0.016 0.009 0.08
25641 0.08 0.20 1.14 0.012 0.028 0.008 0.003 0.015 0.008 .09
255585 0.09 0.20 1.15 0,017 0.024 0.008 0.003 0.014 0.009 .09
25558 0.08 0.20 114 0.019 0.023 0.004 0.003 0.014 0.008 0,11
255569 0.09 0.20 115 0.017 0.024 0,006 0.003 0.014. 0.009 .09
25560 0.09 0.20 1.14 0.024 0.024 0.005 0.003 0.014 0.008 0.15
25563 0.08 o021 1.15 0.016 0.027 0.009 0.003 0.014 0.008 .02
25570 0.08 0.19 1.15 0.034 0.023 0.007 0.003 0.015 ° 0.009 0.14
25571 0.07 0.21 1.14 0.018 0.024 0.007 0.004 0.013 0,009 0.07
25578 0.08 0.20 1.12 0.018 0.025 0.607 0.005 0.015 0.008 0.09

1263] Works inspector
René Merbach

z0z] Sep 27, 2012
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7] Our Order No.: 2030630112

. 2] Test Report
STAHLWERK
THURINGEN according to ASTM A8
2o stahlwerk Thiiringen GrmbH GWT)
235] Quality Assurance Deparlmen 2]~

Abinsa S.A. de C.V.
San Nicolas de los Garza
Av. Adolfo Lopez Materos km 6.

1) Your Order No..  email dated 08.07. 66400 Monterrey
2012 MEXICO
222] Quality: A572 GRADE 50
according to: ASTM A572 GRADE 50

Heat Analysis [%]

Heat No. Cu . Ni

{57y =0 &z

max

min

25526 0.31 0.16

265827 0.31 0.13

25528 0.23 0.11

25529 0.34 0.14

25541 0.27 0.13

255585 032 - 015

25558 0.34 0.15

25559 0.32 0.16

25560 0.38 0.19
- 25563 0:27 0.14

25570 0.35 017

25571 0.3% 0.13

26578 0.28 0.10

Tensile test (1306892-1: B20) ) .

Heat No. Yield siress Tensile sirength Elongation Ys/Ts

PS)) PS 2 in [%]

Boy cii] c12 Jeiz cl4
max

min 50000 85000 210

255261 53795 72210 42.2 . 0.74
25526/2 56405 72645 436 0.78
285271 52490 70905 44.9 0.74
2552712 54230 72210 42.9 0.75

| 255281 51475 71775 422 . 072
2552872 54665 74095 42.2 0.74
255291 54375 72500 40.9 Q.75
2552912 56115 73223 42.9 : Q.77
265411 54085 71775 42.2 0.75
2654172 54955 73370 429 0.75
- 25555 » 55535 73225 39.6 0.76

2555811 54665 74385 383 0.73
2555812 55680 73080

42.9 . 0.76

23] works inspector
René Merbach
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Test Report
according o ASTM AB

29 Stahlwerk Thtiringen GmbH
as] Quality Assurance Department
Kronacher Stralle 6 .

07333 Unterwellenborn
Germany

(SWT)

313

Abinsa 8.A. de C.V.
San Nicolas de los Garza

2] Qur Order No.: 2030630112 Av. Adolfo Lopez Materos km 6.
7%071] Your Order No.:  email dated 08.07. 66400 Monterrey
2012 ‘ MEXICO
joe] Quality: ABT72 GRADE 50
according to: ASTM A572 GRADE 50
Tensile test (ISC6892-1: B20) ‘
Heat No. Yield stress Tensile strength Efongation Ys/Ts
_ [PSI] [Psh 2in [%]
Bo7 [e11] [et2] [¢i3] tw
max '
min 50000 65000 210
2555911 53650 74965 38.3 0.72
2555912 55680 73080 42.9 0.76
25560M 55825 77575 37.0 0.72
2556012 57710 73805 42.2 0.78
255631 52345 . 71920 38.3 6.73
2556312 55390 73225 42.9 - 0.78
255701 54375 74530 40.9 0.73
2657012 56405 73950 422 0.76
255711 52925 74095 39.6 0.711
2557112 54230 72210 42.9 0.75
255781 52635 72210 39.6 0.73
2657812 53940 73225 42,2 0.74
" |zoi]

We confirm herewith that the delivered material complies with the terms of the order.

1203] Works inspectar
René Merbach

P

zz] Sep 27, 2012




